

Forth Valley Palliative Care Network

Drug Stock List

Product	Quantity
Alfentanil 500mcg/ml / 2ml ampoules	1 x 10 ampoules
Clonazepam injection 1mg/ml amps	1 x 5 amps
Cyclizine Injection 50mg/ml	2 x 5 ampoules
Dexamethasone Injection 3.3mg/1ml	1 x 10 ampoules
Dexamethasone Tablets 2mg	1 x 50 tablets
Diamorphine Injection 5mg**	2 x 5 ampoules
Furosemide 50mg/5ml Injection (only to be stocked at Tesco Falkirk, Tesco Stirling and Bonnybridge the Toll)	1 x 10 ampoules
Glycopyrronium Injection 200mcg/ml	1 x 10 ampoules
Haloperidol Injection 5mg/ml	1 x 5 ampoules
Hyoscine Butylbromide (Buscopan) Injection 20mg/ml	1 x 10 ampoules
Levomepromazine (Levinan) Tablets 6mg	1 x 28 tablets
Levomepromazine (Nozinan) Injection 25mg/ml	1 x 10 ampoules
Lorazepam 1mg tabs (Manufacturer: Genus)†	1 x 28 tablets
Matrifen Patches 12 micrograms/hour	1 x 5 patches
Matrifen Patches 25 micrograms/hour	1 x 5 patches
Matrifen Patches 50 micrograms/hour	1 x 5 patches
Metoclopramide Injection 10mg/2ml	1 x 10 ampoules
Midazolam 10mg/2ml buccal liquid (Buccolam oromucosal solution®)	1x pack (4 x 10mg doses)
Midazolam Injection 10mg/2ml***	1x 10 ampoules
Morphine Sulphate Injection (10mg/ml) 1ml amp	1 x 10 ampoules
Morphine Sulphate Injection (30mg/ml) 1ml amp	1 x 10 ampoules
Morphine Sulphate Oral 10mg/5ml	1 x 100ml
Morphine Sulphate Oral Concentrate 20mg/ml	1 x 30ml
Octreotide 500 microgram/ml Injection	1 x 5 amps Fridge item
Ondansetron injection 4mg/2ml (only to be stocked at Tesco Falkirk, Tesco Stirling and Bonnybridge the Toll)	1 x 5 amps
Oxycodone 10mg MR Tablets (Longtec)	1 x 56 tablets
Oxycodone 20mg MR Tablets (Longtec)	1 x 56 tablets
Oxycodone 10mg Capsules (Shortec)	1 x 56 capsules
Oxycodone Injection (10mg/ml) 1ml	1 x 5 ampoules
Oxycodone injection (10mg/ml) 2ml	1 x 5 ampoules
Oxycodone Liquid 5mg/5ml	1 x 250ml solution
Sodium Chloride 0.9% 10ml	2 x 10 ampoules
Water for Injection 10ml	2 x 10 ampoules

** Morphine sulphate should be used in preference to diamorphine

*** Midazolam 10mg/2ml should only be used. Other strengths are too dilute for subcutaneous administration.

† Lorazepam Tabs 1mg for sublingual use should be prescribed as:

Rx: Lorazepam tabs 1mg; Directions: For sublingual use (Genus make required)